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TEST REPORT DECLARE

Applicant MAXMADE AUTO ELECTRONICS CO.,LTD.

Address Bgild_ing 2, GIEC Indus_trial Park, Puzai Road, Pingdi, Longgang
District, Shenzhen, China

Equipment under Test Car Audio

Model No AV-1327W-99

Trade Mark N/A

Manufacturer MAXMADE AUTO ELECTRONICS CO.,LTD.

Address Building 2, GIEC Industrial Park, Puzai Road, Pingdi, Longgang

District, Shenzhen, China

Test Standard Used:

Test procedure used:
ANSI C63.10:2013

We Declare:

The equipment described above is tested by Dongguan Dongdian Testing Service Co., Ltd. and

in the configuration tested the equipment complied with the standards specified above. The test

results are contained in this test report and Dongguan Dongdian Testing Service Co., Ltd. is

assumed of full responsibility for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance
with the requirement of the above FCC standards.

FCC Rules and Regulations Part 15 Subpart C

Report No: DDT-R22070625-2E02

Date of Receipt: [Jul. 11, 2022 Date of Test:  [Jul. 11, 2022 ~ Sep. 27, 2022

Prepared By:

Sy

Johnny Wang/Engineer DamontufEME Manager

Note: This report applies to above tested sample only. This report shall not be reproduced in

parts without written approval of Dongguan Dongdian Testing Service Co., Ltd.
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1. Summary of test results

The EUT have been tested according to the applicable standards as referenced below.

Description of Test Item

Standard

Results

6dB Bandwidth and 99% Bandwidth

FCC Part 15: 15.247
ANSI C63.10:2013

Pass

Conducted Output Power

FCC Part 15: 15.247
ANSI C63.10:2013

Pass

Power Spectral Density

FCC Part 15:15.247
ANSI C63.10:2013

Pass

Band-edge and Spurious Emissions
(Conducted)

FCC Part 15: 15.209
FCC Part 15: 15.247
ANSI C63.10: 2013

Pass

Radiated Spurious Emissions

FCC Part 15: 15.247
ANSI C63.10:2013

Pass

Radiated Band Edge Compliance

FCC Part 15: 15.209
FCC Part 15: 15.247
ANSI C63.10: 2013

Pass

Power Line Conducted Emission

FCC Part 15: 15.207
ANSI C63.10: 2013

N/A

Antenna requirement

FCC Part 15: 15.203

Pass

Note: N/A is an abbreviation for Not Applicable and means this test item is not applicable for this |

device according to the technology characteristic of device.
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2. General test information

2.1. Description of EUT

EUT* Name :|Car Audio

Model Number 1 |AV-1327W-99

EUT function description |:|Please reference user manual of this device
Power supply :|DC 12V

Radio Technology

:|IEEE 802.11b/g/n

FCC Operation frequency

IEEE 802.11b: 2412MHz—2462MHz

|IEEE 802.11g: 2412MHz—2462MHz
"|IEEE 802.11n HT20: 2412MHz—2462MHz

IEEE 802.11n HT40: 2422MHz—2452MHz

Modulation

IEEE 802.11b: DSSS (CCK, DQPSK, DBPSK)

_|IEEE 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)
'IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM, QPSK,

BPSK)

Transmitter rate

IEEE 802.11b: 1, 2, 5.5, 11 Mbps

|IEEE 802.119: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
"|IEEE 802.11n HT20: up to 72.2 Mbps

IEEE 802.11n HT40: up to 150 Mbps

Antenna Gain

:|[FPC antenna, maximum PK gain: 6.42 dBi

Sample Type

: |Series production

Sample Number

.1S22070625-01 for conductive
'|S22070625-02 for radiation

Note: EUT is the ab. of equipment under test.

Channel information

Frequency Frequency Frequency
CH (MH2) CH (MH2) CH (MH2)
1 2412 5 2432 9 2452
2 2417 6 2437 10 2457
3 2422 7 2442 11 2462
4 2427 8 2447 / /
2.2. Accessories of EUT
As§|stant Manufacturer Model number Other
equipment
N/A N/A N/A N/A
2.3. Assistant equipment used for test
Asgstant Manufacturer Model number EMC Compliance SN
equipment
N/A N/A N/A N/A N/A
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2.4. Block diagram of EUT configuration for test

DC 12V EUT

Y

Test software: Putty.exe

The test software was used to control EUT work in Continuous Tx mode, and select test channel,
wireless mode as below table:

The pathloss of external cable: 0.5dB (According to the manufacturer's claims)

Tested mode, channel, setting Tx power and rand data rate information
Setting Tx Power data rate (Mbps) Frequency
Mode ANTL (see Note) Channel (MH2)
/ 1 LCH: CH1 2412
Tx mode 802.11b / 1 MCH: CH6 2437
/ 1 HCH: CH11 2462
/ 6 LCH: CH1 2412
Tx mode 802.11g / 6 MCH: CH6 2437
/ 6 HCH: CH11 2462
/ MCS 0 LCH: CH1 2412
I~ moﬂi?gz'“” / MCS 0 MCH: CH6 2437
/ MCS 0 HCH: CH11 2462
/ MCS 0 LCH: CH3 2422
Tx mogifgz'“” / MCS 0 MCH: CH6 2437
/ MCS 0 HCH: CH9 2452
Note: According exploratory test, EUT will have maximum output power in those data rate, so
those data rate were used for all test.
2.5. Deviations of test standard |

No Deviation

2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: +21 ‘Cto+25 C
Humidity range: 40% to 75%
Pressure range: 86 kPa to 106 kPa
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2.7. Test laboratory

Dongguan Dongdian Testing Service Co., Ltd.

Add.: No. 17, Zongbu Road 2, Songshan Lake Sci&Tech, Industry Park, Dongguan City,
Guangdong Province, China, 523808.

Tel.: +86-0769-38826678, http://www.dgddt.com, Email: ddt@dgddt.com.

CNAS Accreditation No. L6451; A2LA Accreditation Number: 3870.01

FCC Designation Number: CN1182, Test Firm Registration Number: 540522

Innovation, Science and Economic Development Canada Site Registration Number: 10288A
Conformity Assessment Body identifier: CN0048

VCCI facility registration number: C-20087, T-20088, R-20123, R-20155, G-20118

Test Item Uncertainty

Bandwidth 1.1%

0.86 dB (10 MHz < f < 3.6 GHz);
1.38 dB (3.6 GHz < f < 8 GHz)

Peak Output Power (Conducted) (Power Sensor) 0.74dB

Peak Output Power (Conducted) (Spectrum analyzer)

0.74 dB (10 MHz < f < 3.6 GHz);
1.38 dB (3.6 GHz < f < 8 GHz)
6.7 x 108 (Antenna couple method)
5.5 x 108 (Conducted method)
0.86 dB (10 MHz < f < 3.6 GHz);

Power Spectral Density

Frequencies Stability

2.8. Measurement uncertainty

Conducted spurious emissions 1.40dB (3.6 GHz = f < 8 GHz)
1.66 dB (8 GHz << 26.5 GHz)
Uncertainty for radio frequency (RBW < 20 kHz) 3x10°8
Temperature 04°C
Humidity 2%
Uncertainty for Radiation Emission test
%9 kHz — 30 MHz) s
Uncertainty for Radiation Emission test 4.70 dB (Antenna Polarize: V)
(30 MHz - 1 GHz) 4.84 dB (Antenna Polarize: H)
4.10dB (1 - 6 GHz)
Uncertainty for Radiation Emission test 4.40 dB (6 GHz - 18 GHz)
(1 GHz - 40 GHz) 3.54 dB (18 GHz - 26 GHz)
4.30 dB (26 GHz - 40 GHz)
Uncertainty for Power line conduction emission test 3.32 dB (150 kHz - 30 MHz)

Note: This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.
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Report No.: DDT-R22070625-2E02

3. Equipment used during test

Equipment Manufacturer [Model No. |Serial No. Last Cal. cal.
Interval
XRF Connected Test (Tonscend RF Measurement System 4%#)
Signal &Spectiyn et ¢ FSV3044  |101173 Apr. 13, 2022 |1 Year
analyzer
\évé‘ffrai?]?cgt?:r']otester R&S CMW500  |120259 May 26, 2022 |1 Year
(Eaéfegi'rog Signal -l EvsIGHT  [N5173A MY62152058 May 26, 2022 |1 Year
piector Signal Agilent E8267D US49060192 Oct. 15, 2021 |1 Year
Generator
RF Control Unit Tonsend JS0806-2 2118060485 May 28, 2022 |1 Year
Temp&Humi ZHIXIANG  [ZXCPIS150175470110-A May 26, 2022 |1 Year
Programmable L
Test Software JS Tonscend [JS1120-3 Ver.3.2.22 N/A N/A
XRadiation 3#chamber
EMI Test Receiver R&S ESU26 100472 May 19, 2022 |1 Year
Spectrum analyzer Agilent E4447A MY50180031 May 17, 2022 |1 Year
Active Loop antenna |Schwarzbeck |[FMZB-1519 |1519-038 Sep. 19, 2021 (1 Year
Active Loop antenna  [Schwarzbeck |FMZB-1519 |1519-038 Sep. 19, 2022 |1 Year
;ﬁlt‘;%goadba”d Schwarzbeck [VULB 9163 |01429 Aug. 07, 2021 |1 Year
I\::L‘;%fgoadba”d Schwarzbeck [VULB 9163 |01429 Jul. 22,2022 |1 Year
iﬁﬂi:'dged HOM I chwarzbeck [BBHA9120 D 02468 Nov. 29, 2021 |1 Year
e el Schwarzbeck |BBHA 9170 [790 May 06, 2022 |1 Year
Antenna
Pre-amplifier COM-POWER|PAM-118A |18040084 Sep. 02, 2021 |1 Year
Pre-amplifier COM-POWER|PAM-118A |18040084 Aug.17, 2022 |1 Year
Pre-amplifier COM-POWER|PAM-840A |461369 Apr. 11, 2022 (1 Year
Test software Audix E3 V6.1.1.1 N/A N/A
XPower Line Conducted Emissions Test 1#
Test Receiver R&S ESCI 100551 Sep. 02, 2021 |1 Year
Test Receiver R&S ESCI 100551 Aug. 26, 2022 |1 Year
LISN 1 R&S ENV216 101109 Sep. 07, 2021 |1 Year
LISN 1 R&S ENV216 101109 Aug. 26, 2022 |1 Year
LISN 2 R&S ESH2-75 100309 Sep. 07, 2021 |1 Year
LISN 2 R&S ESH2-Z5 100309 Aug. 26, 2022 |1 Year
Pulse Limiter R&S ESH3-72 101242 Sep. 02, 2021 |1 Year
Pulse Limiter R&S ESH3-72 101242 Aug. 26, 2022 |1 Year
CE Cable 1 HUBSER N/A W10.01 Sep. 02, 2021 |1 Year
CE Cable 1 HUBSER N/A W10.01 Aug. 26, 2022 |1 Year
Test software Audix E3 V 6.11111b N/A N/A
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Dongguan Dongdian Testing Service Co., Ltd.

4. 6dB Bandwidth and 99% Bandwidth

4.1. Block diagram of test setup

EUT
5 5
Control Control
Computer Port(s)

.

Antenna

Tonscend RF Measurement

System

Port(s)

p
Power Power

Suppl * port
| suply

TEMPERATURE CABINET

Table

4.2. Limits

(Spectrum/SG/RF auto

control unit)

For direct sequence systems, the minimum 6 dB bandwidth shall be at least 500 kHz

4.3. Test Procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) 99% Bandwidth set the spectrum analyzer as follows:

RBW:

VBW:

Detector Mode:
Sweep time:

Trace mode

300 kHz
1 MHz

Peak

auto |

Max hold

(3) 6dB Bandwidth set the spectrum analyzer as follows:

RBW:

VBW:

Detector Mode:
Sweep time:

Trace mode

100 kHz
300 kHz
Peak
auto
Max hold

(4) Allow the trace to stabilize, measure the maximum width of the emission that is constrained

by the frequencies associated with the two outermost amplitude points (upper and lower

frequencies) that are attenuated by 6 dB relative to the maximum level measured in the

fundamental emission.
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4.4. Test Result

Test Mode Test Ant 6dB Bandwidth [MHZz] Limit [MHZz]| Verdict
11B 2412 Antl 10.08 0.5 Pass
11B 2437 Antl 10.08 0.5 Pass
11B 2462 Antl 10.08 0.5 Pass
11G 2412 Antl 16.32 0.5 Pass
11G 2437 Antl 16.32 0.5 Pass
11G 2462 Antl 16.32 0.5 Pass

11IN20SISO 2412 Antl 17.04 0.5 Pass
11IN20SISO 2437 Antl 17.04 0.5 Pass
11IN20SISO 2462 Antl 16.80 0.5 Pass
11IN40SISO 2422 Antl 35.20 0.5 Pass
11N40SISO 2437 Antl 35.20 0.5 Pass
11IN40SISO 2452 Antl 35.52 0.5 Pass

Test Mode Test Ant 99% OBW [MHZz] Limit [MHz] | Verdict
11B 2412 Antl 15.082 --- Pass
11B 2437 Antl 15.021 Pass
11B 2462 Antl 15.093 Pass
11G 2412 Antl 17.379 Pass
11G 2437 Antl 17.328 Pass
11G 2462 Antl 17.176 --- Pass

11IN20SISO 2412 Antl 18.192 Pass
11N20SISO 2437 Antl 18.184 --- Pass
11N20SISO 2462 Antl 18.013 --- Pass
11N40SISO 2422 Antl 36.841 Pass
11N40SISO 2437 Antl 36.472 --- Pass
11N40SISO 2452 Antl 36.881 Pass
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4.5. original test data

6 dB bandwidth:

11B_Antl 2412

MultiView =  Spectrum

Ref Level 2000 dBm  Offset 22.70dB = REW 100 kHz
- At 3043 SWT

1.01 ms & VBW 300kHz Mode Auto Sweep
1 Frequency Sweep

10 dBm

0 GHz|
;: 4.86 dBm |
AU | i gy
ERENE LAAS ‘\.‘-‘ WA

h p /
Y. VI TN

(F2.412 GHz
2 Marker Table

Span 40.0 MHz

] 240692 GHz
M2 241148 GHz
D3 M1 10.08 MHz

wessies . NNENNNED O
17:31:11 05.09.2022

11B_Antl 2437

MultiView * Spectrum
Reflevel 2000Bm  Offset 22.72dB = RBW 100 kHz
- Att 3048 SWT 101 ms ® VBW 300kHz Mode Auto Sweep Count 100/100
1 Frequency Sweep 1Pl View
Wi 284d8m)
24319200 GHz
10.dBim 1 1 M2[i]  810d8m|

2
‘ i D0t
| 112100 B 1 ."‘_J‘*ﬂv-'”“v“l‘. J-’b WAL 24374300 GHz|

(F2.437 GHz
2 Marker Table

Span 40.0 MHz

M1
M2
D3

243192 GHz
243748 GHz
10.08 MHz

wessies . NIRRT
20:10:55 05.09.2022

11B_Antl 2462
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MultiView Spectrum

Reflevel 20.00dBm  OMfset 2266 d8 & RBW 100 khz

- At 3048 SWT 1.0 ms ® VBW 300kHz Mode Auto Sweep Count 100/100
1 Frequency Sweep 1P

9 dBm|

24569200 GHz

10 dBar 1 1 M2{i] 429 dém|

v 0
0 dB————— L L | LA e
F—H1-1.710 dBm L =L

(CF 2.462 GHz
2 Marker Table

‘Span 40.0 MHz

245692 GHz
2.46248 GHz
10.08 MHz

oo NN
20:22:46 05.09.2022

11G_Antl_2412

30
¥
MultiView Spectrum

RefLevel 2000dBm  Offset 22.70dB = REW 100 khz
- Att 30d8  SWT

1.01 ms ® VEW 300kHz _Mode Auto Sweep
1 Frequency Sweep

Count 100/100
1P

8 dBm|
24038000 GHz
10 dBar 1 1 M2{i] 170 dém|
- 24057200 G4z
0dBor T
17700 dBav sl

A

SO PO S 0 | O

bl et T

(F2.412 GHz
2 Marker Table

‘Span 40.0 MHz

24038 GHz
240572 GHz
1632 MHz

[ERCR |
20:28:13 05.09.2022

11G_Antl_2437

30
Y
MultiView *  Spectrum

RefLevel 2000dBm  Offset 22.72dB = REW 100 khz
- Att 30d8  SWT

1.01 ms ® VBW 300 kz
1 Frequency Sweep

Mode Auto Sweep Count 100/100
1P

0 dBm|

24288000 GHz

10 dBar 1 1 M2{i]  -213 dém|

o 24018600 GHz

WA ;
|1 513008 [ LR o PR "
10 dBor———— -0 dA !

de”
T RTOPERCL PP i

(F2.437 GHz
2 Marker Table

‘Span 40.0 MHz

24288 GHz
2.44196 GHz
1632 MHz

C
[
20:32:38  05.09.2022

11G_Antl_2462
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Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22070625-2E02

MultiView *  Spectrum
Reflevel 20.00dBm OMfset 22.66dB & RBW 100 kHz

- At 3048 SWT 101 ms ® VBW 300kHz _Mode AutoSweep Count 100/100
1 Frequency Sweep

Mmif1] dBm
24538000 GHz
M2(1] 92 dBm|
4 24557200 GH;

I A P i

prp— . T g e U e A e R e

10 dBm

A
it

Yl g

(F2462GHz . Span 40.0 MHz
2 Marker Table

24538 GHz -2.32 dBm
245572 GHz 292 dBm
1632 MHz -0.46 dB

Mezsuriog. NENENENER

20:36:17 05.08.2022

11N20SISO_Antl 2412

o
¢4

MultiView Spectrum .
Reflevel 20.00dBm  OMset 22.70dB ® RBW 100 kHz
- Att 3048 SWT 1.0 ms ® VBW 300kHz Mode Auto Sweep Count 100/100
1 Frequency Sweep
i) 53 dim
24034400 GHz
W2[i] 135 d8m)
24056800 GHz

10 dBm

0 dBor T — — -
117950 dbin .»,,-«-«..JL- '\W,._\«h._ul..,\_\ O N
i

F2412GHz . Span 40.0 MHz
2 Marker Table

240344 GHz -1.53 dBm
2.40568 GHz -1.85 dBm
17.04 MHz -0.27 dB

Weasoring . NNNNENNER

20:40:10 05.098.2022

11N20SISO_Antl 2437

MultiView Spectrum
Reflevel 20.00dBm  OMset 22.72dB ® RBW 100 kHz

- Att 3048 SWT 1.0 ms ® VBW 300kHz Mode Auto Sweep Count 100/100

1 Frequency Sweep

i) d8m|
24284400 GHz

W2[i] 443 d8m)

24307200 GHz

10 dBm

fdl T=H1-1570 oy

+ T
W

(F2437GHz . Span 40.0 MHz
2 Marker Table

242844 GHz -1.32 dBm
243072 GHz 4.43 dBm
17.04 MHz -0.12 dB

R
2
Measuring. NENERENNR 0436

20:43:17 05.09.2022

11N20SISO_Antl_2462
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Report No.: DDT-R22070625-2E02

MultiView
RefLevel 20.00dBm  Offset 22.66dB = REW 100 khz

Spectrum

- Att 30d8  SWT 101 ms » VBW 300kHz Mode Auto Sweep

1 Frequency Sweep

10 dBm

Count 100/100

M11] dBm

i 24535600 GHz
mz[1] 032 dBm|
24569600 GHz

Tl
H15.680 dBm AR

[ N

L,M.“l- S

e Jg

ety e

(CF 2.462 GHz

‘Span 40.0 MHz

2 Marker Table

245356 GHz
2.45696 GHz
16.8 MHz

-5.02 dBm
0.32 dBm
-0.36 dB

20:46:18 05.08.2022

Mo NNNNEENER

11N40SISO_Antl 2422

MultiView
RefLevel 2000dBm  Offset 22.72dB = REW 100 khz

Spectrum

- Att 30d8  SWT 101 ms » VBW 300kHz Mode Auto Sweep

1 Frequency Sweep

10 dBm

o
e
Count 100/100

M11] 15 d8m|

24044000 GHz
mz[1] 137 dBm|
24257600 GHz

Ot ———— [
- r

pdedaltors

{w

y Vi

T Y Moot iy

ST P,

(F2.422 GHz

‘Span 80.0 MHz

2 Marker Table

2.4044 GHz
242576 GHz
35.2 MHz

-3.15 dBm
1.37 dBm
0.43 dB

20:51:41 05.09.2022
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Messuriea . NNNNNNNNR T st

11N40SISO_Antl 2437

MultiView
RefLevel 2000dBm  Offset 22.72dB = REW 100 khz

Spectrum

- Att 30d8  SWT 101 ms » VBW 300kHz Mode Auto Sweep

1 Frequency Sweep

10 dBm

G

Count 100/100

M11] 33 diim|

i 24194000 GHz
mz[1] 451 dBm|
24345200 GHz

e )

=10 dBm————H1-10610 dBar

A4 '-»ij

(F2.437 GHz

‘Span 80.0 MHz

2 Marker Table

24194 GHz
243452 GHz
35.2 MHz

9.33 dBm
-4.61 dBm
1.73 dB

21:00:00 05.09.2022

Mezsuriog. NENENENER

11N40SISO_Antl_2452

Page 16 of 101




Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R22070625-2E02

MultiView *  Spectrum

Att 3048 SWT
1 Frequency Sweep

10 dBm

1.0 m

RefLevel 20.00dBm  Offset 22.52dB = REW 100 kHz

VBW 300kH: Mode Auto Sweep

Count 100/100

M11] 24 dam|

i 24340800 GHz
M2l -532d8m|
24369600 GHz

10 df F—H1-11320 dBm

Lo A

MWW
:

Jord il u

(F2.452 GHz
2 Marker Table

243408 GHz
2.43696 GHz
35.52 MHz

‘Span 80.0 MHz

21:04:37 05.08.2022

99% bandwidth:

Mezsuriog. NENENENER

11B_Antl_ 2412

Mul Spectrum

30d8  SWT  1.01 m:

RefLevel 2000dBm  Offset 22.70dB = REW 500 khz

VBW MH: Mode Auto Swi

A
5y

Count 100/100

M11] 5.79 dBm|

24115600 GHz

/
e R TR L) I S

I AL A At At

(F2.412 GHz
2 Marker Table

2.41156 GHz
24044425 GHz
2419524 6 GHz

Occ Bw
Occ Bw Centroid

Occ Bw frl." Offset

‘Span 40.0 MHz

15.082034581 MHz
2411983538 GHz

17:31:17 05.098.2022

Measuring...

16.461 676 644 kHz

B0ND
mmm o

BT

11B_Antl_2437

Mul Spectrum

RefLevel 20.00dBm  Offset 22.72dB = REW 500 khz

. At 048 SWT
1 Occupied Bandwidth

10 dBm

1.01ms ® VBW 2MHz _Mode Auto Sweep

Count 100/100

w
8.9 d8m|
24374000 GHz

i)

A AT

(F2.437 GHz
2 Marker Table

24374 GHz
24294769 GHz
14444979 GHz

8.89 dBm
-4.26 dim
4.29 dBm

Occ Bw
Occ Bw Centroid

Occ Bw frl." Offset

15.020984 944 MHz
2436987395 GHz

20:11:55 05.08.2022

Measuring...

12,604 695 883 kHz

BND
mmm o

21155
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11B_Antl_2462

MultiView * ~ Spectrum
Reflevel 20.00dBm OMfset 22.66dB & RBW 500 kHz
. At 3048 SWT

1.01ms ® VBW 2MHz _Mode Auto Sweep
1 Occupied Bandwidth

M11] 5.41 d8m|
24615200 GHz
10 dBm

K e e

ANyt

(CF 2.462 GHz
2 Marker Table

246152 GHz 541 dBm Occhw 15.002945579 MHz
2454434 GHz -1.68 dBm Oce Bw Centroid 2461980438 GHz
2.4695269 GHz 7.25 dBm Oce Bw Frus Offset 19.560 653 088 kHz
oo NNNNRNNE
20:22:52 05.09.2022

11G_Antl 2412

MultiView =  Spectrum

RefLevel 2000dBm  Offset 227048 = RBW S00 kHz

- At 30d8 SWT 1.0 ms ® VBW 2MHz Mode Auto Sweep
1 Occupied Band

Mi1] 324 dBm|
2,407 2450 GHz
10 dBm

Il
30 A0 e e

[TTEI Y Ny

(F2.412 GHz
2 Marker Table

Span 40.0 MHz
2407 245 GHz 3.0 dBm Occb 17379207 662 MHz
2403297 8 GHz -8.36 dBm Oce Bw Centroid 2411987378 GHz
2420677 GHz £6.22 dBm Oce Bw Freq Offset 12.622 156 83 kHz
C
oo NN 0
20:28:20 05.09.2022

11G_Antl_2437

MultiView

Spectrum

Ref Level 2000 dBm  Offset 22.72 dB = REW 500 kHz

- At 30d8 SWT 1.0 ms ® VBW 2MHz Mode Auto Sweep
1 Occupied Band

Mi1] 260 dBm|
24823150 GHz
10 dBm

At et

AR et T

o Nryedsd]

(F2.437 GHz
2 Marker Table

Span 40.0 MHz

2842315 GHz Occ b 17327998878 MHz
2428315 GHz Oce Bw Centroid 2436979031 GHz
2445 643 GHz Oce Bw Freq Offset -20.969 198 791 kHz
Co
vesuor NN S U
20:32:45 05.09.2022
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11G_Antl_2462

Mult Spectrum
Reflevel 20.00dBm  OMset 22668 ® RBW 500 kHz

. At 3048 SWT 1.01ms ® VBW 2MHz Mode AutoSweep
1 Occupied Bandwidth

M11] 7.64 d8m|
24552070 GHz
10 dBm T T

b Lot
TRE T

ol
TR

(CF 2.462 GHz ‘Span 40.0 MHz
2 Marker Table

2455207 GHz 7.64 dBm Occ Bw

24533633 GHz -1.40 dm Occ Bw Centroid
214705389 GHz 1.83 dBm

17.175631196 MHz
2461951118 GHz
Occ Bwfrl.‘ﬂ Offset 48,881 150 246 kHz

Mezsuriog. NENENENER

20:36:24 05.09.2022

11N20SISO_Antl 2412

Mult Spectrum

Reflevel 20000Bm  Offset 22708 = RBW S0 kHz
- Att 30d8 SWT 1.0l ms & VBW 2MHz Mode Auto Sweep
1 Occupied Bandwidth

Mi1] 3.14 dBm|

24080800 GHz
10 dBm T T
"

T

")
Sy byl R WETYITN Yol WD Al

(F2.412 GHz
2 Marker Table

Span 40.0 MHz

2.408084 GHz 314 dBm Oce bw
24029675 GHz -5.94 dBm Occ Bw Centroid
24211586 GHz 6.24 dBm Oce Bw Freq Offset

18192114848 MHz
2412063515 GHz
£3.514 892 214 kHz

T
vesuor NN U

20:40:17 05.08.2022

11N20SISO_Antl_ 2437

Mult Spectrum

Reflevel 20.00Bm  Offset 22.72B = RBW S0 kHz
- Att 30d8 SWT 1.0l ms & VBW 2MHz Mode Auto Sweep
1 Occupied Bandwidth

W[l 951d8m)
" 24334840 GHe|
10 dBm- T T

ol
T
T e 4

g Wong M\I

(F2.437 GHz
2 Marker Table

Span 40.0 MHz

2433484 GHz 9.51 dBm Oce bw
24279518 GHz 085 dBm Occ Bw Centroid
24461365 GHz .88 dBm Oce Bw Freq Offset

18.18374892 MHz
2437044657 GHz
44657309 46 kHz

o 05002021
weasuring. NNNERENER LTS

20:43:24 05.09.2022
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11N20SISO_Antl_2462

Mult Spectrum
Reflevel 20.00dBm  OMset 22668 ® RBW 500 kHz
. At 3048 SWT

1.01ms ® VBW 2MHz _Mode Auto Sweep
1 Occupied Bandwidth

10 dBm

L T T N

dBm
24580800 GHz

/
[T i s e

DT

(CF 2.462 GHz
2 Marker Table

2458084 GHz
24529673 GHz
24709807 GHz

5.12dBm
-4.01 dim
3.98 dBm

Occ Bw
Occ Bw Centroid

Occ Bw frl." Offset

‘Span 40.0 MHz

18.01337417 MHz
2461974033 GHz

20:46:25 05.08.2022

Measuring...

-25.967 064 836 kHz

BND
i

24525

o

11N40SISO_Antl 2422

Mult Spectrum

Ref Level 20.00dBm  Offset 22.72dB = REW 1 MHz
- Att 3043 SWT

101 ms & VBW 3 MHz
1 Occupied Bandwidth

Mode Auto Sweep

10 dBm

Mi1] 931 d8m|

24200820 GHz

T T

!

(F2.422 GHz
2 Marker Table

Span 80.0 MHz

2420082 GHz
24035792 GHz
24404207 GHz

931 dBm
2.29 dBm
142 dim

Qe B
Oce Bw Centroid
Oce B Freq Offset

36.841 44273 MHz
2421599969 GHz

Measuring
20:51:48 05.09.2022

31.187 47139 Hx

0509202
25107

W

11N40SISO_Antl_2437

Mult Spectrum
Reflevel 2000Bm  Offset 22.72GB = RBW 1 MHz
- Att 0d8SWT

101 ms & VBW 3 MHz
1 Occupied Bandwidth

Mode Auto Sweep

10 dBm

Mi1] 3.90 dBm|

24350020 GHz

& T BUISIEr |

(F2.437 GHz

2 Marker Table

Span 80.0 MHz

2435002 GHz
2418804 7 GHz
2455277 GHz

3.90 dBm
-3.73 dBm
3.76 dBm

Qe B
Oce Bw Centroid
Oce B Freq Offset

36472247231 MHz

2437040828 GHz

Measuring...
21:00:07 05.09.2022

40,828 114939 kHz

05,0902
110006

W

Page 20 of 101




Dongguan Dongdian Testing Service Co., Ltd.

Report No.: DDT-R22070625-2E02

11N40SISO_Antl_2452

MultiView * ~ Spectrum
Reflevel 20.00dBm OMfset 22.52dB & RBW 1 MH:z
. At 3048 SWT 101 ms ® VBW 3 MHz

1 Occupied Bandwidth

Mode Auto Sweep

10 dBm

dBm
24386530 GHz

-70 dBnr

(F2452GHz

‘Span 80.0 MHz

2 Marker Table

(] 2438653 GHz
n 243356 GHz
T2 2470440 8 GHz

272 dBm
-5.88 diim
5.75 dBm

Occ Bw
Occ Bw Centroid

Occ Bw Frcﬂ Offset

36880775552 MHz
2452000372 GHz
371.727828979 Hz

21:04:44 05.098.2022

PRCUEDT
Measuring. NENERENNR LIt v
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5. Duty Cycle

5.1. Block diagram of test setup

Control > tEl‘JT
Computer Po: ro Tonscend RF Measurement
° (SJA i system
nienna (Spectrum/SG/RF auto
Port(s) .
control unit)
Power o| Power
Ll
Supply Port

5.2. Limit

Just for Report.

Q) Connected the EUT’s antenna port to the Spectrum Analyzer by suitable attenuator,
The cable loss and attenuator loss have been put into spectrum analyzer as amplitude offset.
set the Spectrum Analyzer as below:
Centre Frequency: The centre frequency of the middle hopping channel.
Resolution BW: 10 MHz.
Video BW: 10 MHz.
Span: Zero span.
Detector: Peak.
Trace Mode: Max Hold.
Sweep: Video Trigger

5.3. Test procedure

(2) When the trace is complete, measure the sending time of 1 burst and the duty cycle of 1 burst
cycle.
(3) Calculate dwell time follow below formula:

Duty cycle= Pulse’s on time / Burst cycle
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Report No.: DDT-R22070625-2E02

5.4. Testresult

Test Mode | Antenna | Frequency[MHz] Eﬁr;?irgés[srlr?gﬁ T;Z?i)n;'fﬂg]n Dut3[/0/(03]ycle
2412 12.44 12.56 99.04
11B Antl 2437 12.43 12.58 98.81
2462 12.43 12.60 98.65
2412 2.07 2.10 98.57
11G Antl 2437 2.06 2.12 97.17
2462 2.07 2.19 94.52
2412 1.92 2.05 93.66
11IN20SISO | Antl 2437 1.92 1.98 96.97
2462 1.93 2.02 95.54
2422 0.95 1.09 87.16
11IN40SISO | Antl 2437 0.94 1.02 92.16
2452 0.95 1.05 90.48

5.5. Original test data

11B_Antl 2412

Reflevel 2000dBm  Offset 22.70dB = RBW 10 MHz
- Att 3048 = SWT 20ms & VBW 10 MHz

56l
Count 111

era
1000 s
106m H oI 1178
12,8400 ms|
0dBm
o F—TRG 8,100 dBim
-20 dBor
30 dBin
-40 d
-S0d
-60 dBn
-10d
TRG
(F 2.412 GHz 1001 pts 20ms/
2 Marker Table
] 1 -100.0 ps 15.82dBm
] 1 1244 ms -117dB
D2 M1 1 12.56 ms -0.07 dB

16:03:08 25.09.2022

- 5 250002
ety S ooy

11B_Antl 2437
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MultiView *  Spectrum

Reflevel 25.00d8m  OMfset 22.72dB & RBW 10 MHz
. At 2048 ® SWT 17ms ® VBW 10 Mz
TRGVID

1Zero Span

D
[~ 3ism00m
pifi] | | 10648
124300 ms|

TRG -3.900 d
-10 dBnr

-30 dBnr

(F2.437 GHz
2 Marker Table

B0
[ e
20:10:46 05.09.2022

11B_Antl 2462

MultiVie Spectrum

Reflevel 25.00d8m  Offset 22.65.dB & REW 10 Miz
- At 2048 ® SWT  17ms ® VBW 10 MHz
TRG:VID

1Zero Span 1Pk Clrw

20dgin

M1[i] 1646 dim
=" P | s00ms
Dipy) 12048
10 [ | 124300 ms|

1—TRG -7.300 dBi

(CF 2.462 GHz
2 Marker Table

B0
[ R
20:20:13 05.09.2022

11G_Antl_2412

Mult Spectrum

Reflevel 2000dBm  Offset 22.70dB = RBW 10 MHz

- Att 30d8 = SWT Sms & VBW 10 MHz
TRGMID

feit v g s bl A b e b

(] 3
pheniudrmniiery oot wwk\a-\rww aha

oi1]  3138d8
207000 ms|

|

v

(F2.412 GHz
2 Marker Table

B0
[ R
20:28:05 05.09.2022

11G_Antl_2437
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MultiView *  Spectrum
Reflevel 20.00dBm  OMfset 22.72dB & RBW 10 MHz
. At 3048 ® SWT Sms ® VBW 10MHz

TRG:VID

lnf M[1] | 9.96 dém)
T A vy o ronsbnbfiifls el e o i
R o) 43008
2060 00 ms |

TRG -5.300 dBmy

0 dBor i

(F2.437 GHz
2 Marker Table

[OTIIm e
LU TS 5]

20:32:28 05.098.2022

11G_Antl_2462

MultiVie Spectrum

Reflevel 20.00dBm  Offset 22.65.dB & REW 10 Miz
- At 048 ® SWT  Sms ® VBW 10 MHz
TRG:VID

TRG -3.200 dBrr

(CF 2.462 GHz
2 Marker Table

2
’
raty 5 T

20:36:08 05.09.2022

11N20SISO_Antl_2412

Mult Spectrum

Reflevel 20.00dBm  Offset 2270 & REW 10 Miz
- At 048 ® SWT  Sms ® VBW 10 MHz
TRG:VID

1Zero Span
9.99 di

i}

b L Bl et A ALl A B o] oo At L il o ol
1 DI[1]  -3157d8

182000 ms |

TRG -7.900 dBrm

(F2.412 GHz
2 Marker Table

T
’
ety I o TG

20:40:02 05.09.2022

11N20SISO_Antl_2437
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MultiView *  Spectrum
Reflevel 20.00dBm  OMfset 22.72dB & RBW 10 MHz
. At 3048 ® SWT Sms ® VBW 10MHz

192000 ms|
S 1——TRG -2.00 dbim }

(F2.437 GHz
2 Marker Table

(500002
LU
20:43:08 05.09.2022

11N20SISO_Antl_2462

MultiVie Spectrum
Reflevel 20.00dBm  Offset 22.65.dB & REW 10 Miz

. At 3048 ® SWT 3ms ® VBW 10MHz
TRGVID
1Zero Span

SR R S e e T T I T

O

(CF 2.462 GHz
2 Marker Table

T
raey R

24510
20:46:10 05.09.2022

11N40SISO_Antl_2422

Mult Spectrum

Reflevel 20.00dBm  Offset 22.72dB & REW 10 Miz
- Att 3048 ® SWT  3ms ® VBW 10 MHz
TRG:VID
1 Zera Span

vty s Al e LA, oA bl o i it ot i W] 1288
i ‘| ! | 16000 ms

Rt DI[1] -36.4248)
95000 s

TRG 3.700 dBer

(F2.422 GHz
2 Marker Table

205132
20:51:32 05.09.2022

11N40SISO_Antl_2437
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MultiView *  Spectrum

Reflevel 2000dBm  Offset 22.72dB = RBW 10 MHz
- Att 30d8 = SWT 3Ims & VBW 10 MHz
TRGMID

o 1] 11.05d
e L AL L et o Y e L e T Y LSTRY I Ltk

o DI[1]  362d8
94000 s

(F2.437 GHz
2 Marker Table

20:58:42 05.09.2022

11N40SISO_Antl_2452

View *  Spectrum
Reflevel 20.00dBm  OMfset 22.52dB & RBW 10 MHz

. At 3048 ® SWT 3ms ® VBW 10MHz
TRGVID
1Zero Span

; srial | PN TOWSLL: L
o of A e SR T LTI

95000 s

TaG -5 25

ey

(F2.452 GHz
2 Marker Table

6.07 dBm
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21:04:28 05.09.2022
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6. Conducted Output Power

6.1. Block diagram of test setup

Same as section 4.1

6.2. Limits

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850

MHz bands: 1 Watt. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values as

appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

6.3. Test Procedure

Connect each EUT’s antenna output to power sensor by RF cable and attenuator

Measure the output power of each antenna port by power meter.

6.4. Test Result

Average | Duty DC —
Jﬁgte Antenna Fr?&llJ_'le]\cy power Cycle | Factor EjeBSrl#]t [Iag:::] Verdict
[dBm] [%] | [dBm]
2412 14.39 99.04 | 0.04 | 14.43 | £29.58 | PASS
11B Antl 2437 13.38 98.81 | 0.05 | 13.43 | <29.58 | PASS
2462 13.37 98.65 | 0.06 | 13.43 | £29.58 | PASS
2412 9.29 98.57 | 0.06 9.35 | =29.58 | PASS
11G Antl 2437 8.92 97.17 | 0.12 9.04 | £29.58 | PASS
2462 7.92 94.52 | 0.24 8.16 | <29.58 | PASS
2412 8.65 93.66 | 0.28 8.93 | £29.58 | PASS
11IN20SISO | Antl 2437 8.46 96.97 | 0.13 8.59 | =29.58 | PASS
2462 7.94 95.54 | 0.20 8.14 | <29.58 | PASS
2422 8.51 87.16 | 0.60 9.11 | <29.58 | PASS
11IN40SISO | Antl 2437 8.65 92.16 | 0.35 9.00 | =29.58 | PASS
2452 7.85 90.48 | 0.43 8.28 | £29.58 | PASS
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7. Power Spectral Density

7.1. Block diagram of test setup
Same as section 4.1
7.2. Limits

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval

of continuous transmission.

7.3. Test Procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Set the spectrum analyzer as follows:

Center frequency DTS Channel center frequency
RBW: 3 kHz < RBW < 100 kHz

VBW: = 3RBW

Span 1.5 times the DTS bandwidth
Detector Mode: RMS

Sweep time: auto

Trace mode Max hold

(3) Allow the trace to stabilize, use the peak marker function to determine the maximum
amplitude level within the RBW.

(4) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

7.4. Test Result

Test Mode | Test Channel Ant PSD [dBm] Limit [dBm/3kHz] | Verdict
11B 2412 Antl -14.07 7.58 Pass
11B 2437 Antl -17.32 7.58 Pass
11B 2462 Antl -16.85 7.58 Pass
11G 2412 Antl -22.36 7.58 Pass
11G 2437 Antl -21.83 7.58 Pass
11G 2462 Antl -17.35 7.58 Pass

11N20SISO 2412 Antl -22.05 7.58 Pass

11N20SISO 2437 Antl -15.66 7.58 Pass
11N20SISO 2462 Antl -21.98 7.58 Pass
11N40SISO 2422 Antl -18.09 7.58 Pass
11N40SISO 2437 Antl -23.57 7.58 Pass
11N40SISO 2452 Antl -18.25 7.58 Pass

Note: The Duty Cycle Factor is compensated in the graph.
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7.5. original test data

11B_Antl_ 2412
pr— - |

RefLevel 20.00dBm  Offset 27048 & RBW 3kHz
- At 3048 SWT 14ms [-38ms) ® VBW 10kz _Mode Auto FFT

Count 10/10

10 dBm

(F2.412 GHz 30000 pts 3.02 MHz/ Span 30.164 MHz
2092002

.
Measuring. NENERENNR L

09:21:30 20.09.2022

11B_Antl_ 2437

Spectrum

Ref Level 20.00dfm  Offset 227748 ® RBW 3kiiz
- Att 30d8  SWT 14ms(-38ms) ® VBW 10kHz Mode Auto FFT

Miff]

m
1436 36260 GHz

/ \

(F 2.437 GHz 30000 pts 3.0 MHz/ Span 30.042 MHz
e

15:48:56 25.09.2022

11B_Antl_2462
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RefLevel 20.00dBm  Offset 207208 & RBW 3kHz
- At 3048 SWT 14ms [-38ms) ® VBW 10kz _Mode Auto FFT Count 10/10

85 dim|
245133740 GHz|

[T

10 dBm

20 dBor

30 dBrr

40 dBrr

(F2.462 GHz 30000 pts 3.02 MHz/ Span 30.186 MHz
Com
[

20:23:18 05.09.2022

11G_Antl_2412

RefLevel 20.00dBm  Offset 22.76d8 = RBW 3khz

® it 3008 SWT 14ms (53 ms] ® VBW 10kHz _Mode Auto FFT Count 10/10
[TL] dBm|
2406029 20 GHz
10 dBm
20 dr o
30 dBm
40 dBr { t

(F2.412 GHz 30000 pts 3.48 MHz/ Span 34.758 MHz
6092022
vesuos TN O

20:28:45 05.09.2022

11G_Antl_2437

RefLevel 20.00dBm  Offset 228408 & RBW 3kHz
- At 308 SWT  1ams [-53ms) ® VBW 10kz _ Mode Auto FFT Count 10/10

mi 83 dBm
243232320 GHz
10.dBm
20 dBo u
30 dBim

40 dBrr

CF 2.437 GHz 30000 pts 3.47 MHe/ Soon LR
wessuing. INERNENR e 0

20:33:10 05.09.2022

11G_Antl_2462

Page 31 of 101



Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22070625-2E02

e Spectrum
RefLevel 20.00dBm  Offset 229048 & RBW 3kHz
. At 308 SWT 1ams [60ms) ® VBW 10kiz _Mode Auto FFT

2456944 00 GHz|

10 dBm

20 dBor t o
30 dBrr

40 dBrr

-50 dBnr

(F2.462 GHz 30000 pts 3.24 MHz/ Span 34,352 MHz
tessoriea. ANNNERNER W B
20:36:50 05.09.2022
11IN20SISO_Antl_2412
ultiVie Spectrum .
RefLevel 20.00dBm  Offset 22.98dB & RBW 3kHz
- At 3008 SWT 279 ms (47 ms) ® VBW 10kHz _ Mode Auto FFT Count 10/10

[T d8m|
2416986 40 G|

10 dBm

20 dr -

30 dém

40 dBr t

-50 dBnr

(F2.412 GHz 30000 pts 364 MHz/

Span 36,384 MHz
Weasoriog . NENNNENER d
20:40:43 05.09.2022
11IN20SISO_Antl_2437
RefLevel 20.00dBm  Offset 228508 & RBW 3kHz

- At 308 SWT 279 ms (47 ms) ® VBW 10Kz Mode Auto FFT

Count 10/10

MI[l]  -15.56 dBm)
243072350 GHz|

10 dBm

20 dBm

30 dBrr hl

40 dBrr t

-50 dBnr

(F2.437 GHz 30000 pts 364 MHz/ Span 36.368 MHz

tessoriea. ERNNERNNR 2, 0500202

LU

20:43:49 05.09.2022

11N20SISO_Antl_2462

Page 32 of 101



Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22070625-2E02

e Spectrum
RefLevel 20.00dBm  Offset 228608 = RBW 3kHz
- At 308 SWT 279 ms (47 ms) ® VBW 10Kz Mode Auto FFT
w2 m|
2457 294 40 GHz |
10 dBm
20 dBorr =
30 dBm
40 dBer

-50 dBnr

(F2.462 GHz 30000 pts 6 MHz/ Span 36.026 MHz

wessuing. INNERNEND PR

LUt

20:48:58 05.09.2022

11N40SISO_Antl 2422

Reflevel 20.00dBm  Offset

233248 = RBW 3JkHz
- Att 30d8  SWT  419ms (~110ms) » VBW 10kHz  Mode Auto FFT

Count 10/10

MI[1]  -13.09 dBm|
241887470 GHz|
10 dBm
v
20 dBm
30 dBm
it |

L4

-50 dBnr

(F2.422 GHz 30000 pts

7.37 MHz/ Span 73.682 MHz
Measoring . NNNENANR 2 BB

LT

20:52:13  05.09.2022

11N40SISO_Antl 2437

Reflevel 20.00dBm  Offset

23.07d8 = RBW IkHz

- Att 3048 SWT  419ms(~110ms) = VBW 10kHz Mode Auto FFT Count 10/10
[T m
242825280 G|
10 dBm
20 dBor

Wty

40 dBrr

-50 dBnr

(F2.437 GHz 30000 pts 7.29 MHz/ Span 72.944 MHz

wessuing. NNNEREENR 7 B0

2030

21:00:31 05.098.2022

11N40SISO_Antl_2452

Page 33 of 101



Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22070625-2E02

RefLevel 20.00dBm  Offset 2289548 = RBW 3 kHr
- At 3048 SWT 419 ms(-110ms) ® VEW 10kHz _Mode Auto FFT Count 10/10

View
mi ~18.25 dBm|
2441040 20 GHz
10dBm
20 dB 1 1
30 dBim

(F2.452 GHz 30000 pts 7.38 MHz/ Span 73.762 MHz

PR
[

21:05:10 05.09.2022

Page 34 of 101



Dongguan Dongdian Testing Service Co., Ltd. Report No.: DDT-R22070625-2E02

8. Band Edge Compliance (Conducted Method)

8.1. Block diagram of test setup
Same as section 4.1

8.2. Limits

In any 100 kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 30 dB below that in the 100 kHz bandwidth within the band that contains the highest

level of the desired power.

8.3. Test procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Establish a reference level by using the following procedure:

RBW: 100 kHz

VBW: 300 kHz

Span Encompass frequency range to be measured
Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(3) Allow the trace to stabilize, use the peak marker function to determine the maximum peak
power level to establish the reference level.
(4) Then mark the maximum amplitude of all unwanted emissions outside of the authorized

frequency band.

8.4. Test Result

EUT Set CH or Result EUT Set CH or Egiﬂ:;
Mode Frequency (dBm) Mode Frequency (dBm)
CH1 Pass CH1 Pass
11b CH6 Pass 11n HT 20 CH6 Pass
CH11 Pass CH11 Pass
CH1 Pass CH3 Pass
119 CHG6 Pass 11n HT 40 CHG6 Pass
CH11 Pass CH9 Pass
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8.5. Original test data
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9. Conducted Spurious Emissions (Conducted Method)

9.1. Block diagram of test setup
Same as section 4.1
9.2. Limits

In any 100 kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 30 dB below that in the 100 kHz bandwidth within the band that contains the highest

level of the desired power.

9.3. Test procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Establish a reference level by using the following procedure:

Center frequency Test frequency

RBW: 100 kHz

VBW: 300 kHz

Span Wide enough to capture the peak level of the
in-band emission

Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(3) Allow the trace to stabilize, use the peak marker function to determine the maximum peak
power level to establish the reference level.

(4) Set the spectrum analyzer as follows:

RBW: 100 kHz

VBW: 300 kHz

Span Encompass frequency range to be measured
Number of measurement

points =span/RBW

Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(5) Allow the trace to stabilize, use the peak marker function to determine the maximum

amplitude of all unwanted emissions outside of the authorized frequency band
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